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When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION     QTY.
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ELECTRICAL

1 603064 PLASTIC BATTERY TRAY.............................................................................. 1

2 603799 FLANGED HEX HEAD BOLT, M10 - 1.5 X 25 ................................................ 2

3 603818 BARREL CLIP, M10 - 1.5 ................................................................................ 2

4 602572 PAN HEAD TORX BOLT, M10 - 1.5 X 25........................................................ 2

5

6

7 602523 12V 140AMP TROJAN BATTERY .................................................................. 1

8 607906 12V 175AMP TROJAN BATTERY .................................................................. 1

9

10

11 601695 BATTERY HOLD DOWN ................................................................................ 1

12 602896 BATTERY HOLD DOWN ROD ....................................................................... 3

13 00571-G2 FLAT WASHER, .38 I.D. X .88 O.D. X .08 THK.............................................. 3

14 11098-G6 LOCK NUT, 5/16 - 18 ...................................................................................... 3

15

16

17 608315 BATTERY STRAP........................................................................................... 1

18 602572 PAN HEAD TORX BOLT, M10 - 1.5 X 25........................................................ 2

19

20

21 602930 BLUE WIRE ASSEMBLY, 6 GA X 261 mm ..................................................... 1

22 607057 BLUE WIRE ASSEMBLY, 6 GA X 325 mm ..................................................... 2

23

24

25 609216 BATTERY FILL SYSTEM................................................................................ 1

26 608813 NOZZLE GUN................................................................................................. 1

27 609540 NOZZLE GUN ADAPTER (to adapt older fill systems to new gun) ................ 1


